SPORTON LAB.

FCC RF Test Report

Report No. : FG3D1818B

LTE Band 2 / 20MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

ectrum

Ref Level 30.00 dBm  Offset 14.50 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 30,00 dém Offset 14.50 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 AvoPwr
Limit §heck PAES SPURIGHECHHEKAES_ PAES
d 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dhine s
10 dBm ﬂ 10 dBm ﬁ
0de l ‘ 0 dem ‘ \
-10 dem | -10 dBm JJ -
SPURIOUS_LINE_ABS Jlr lq rl \
20 dem }‘j 20 dim f
-30 dBm j" \ -30 dem l\i
740Jdern \ 40 dem J
{FTRT™. ok
4 )
D Ham 50 dem
k""u AP PP HPN S S RSy S PR RN R PN R ™
=60 cBm; -60 dem:
Start 1.84 GHz 3003 pts Stop 1.87 GHz | || Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 184101 GHz -37.58 dem -24.59 dB 1.890 Ghz 1.910 Ghz 100.000 kHz 1.00891 GHz 17.62 dBm -12.38 dB
1.849 GHz 1.860 GHz 200.000 kiz 1.84557 GHz -25.57 dém -12.57.d8 1.910 GHz 1.911 GHz 200,000 kHz 1.91000 GHz -27.41 dBm -14.41 dB
1.850 GHz 1.870 GHz 100.000 kHz 1.85109 GHz 17.64 dBm ~12.36 dB 1.511 GHz 1.520 GHz 1.000 MHz 1.91117 GHz -38.12 dbm -25.12 dB
S
Il ) - | 1 e
Date: 2 Date:
spectrum
Ref Level 30.00 dBm  Offset 14.50 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS SPURIGHIECHHEKARS PARS
q 3 3 ABS Li SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS 20 dkine s
10 dem 10 dém
ode 0 dem
PV RPPRTIRDY! VST ISR PR P v--\-\,a_,.,.wa-n,ﬁl B et A e vy PRSI S FRRYRR PN Y
-10 dBm ! -10/dBm |
SPURIOUS_LINE_ABS ‘ 1 }
-20 deém f 1 -20 dBm ih
-30 dBm 7 ] dam
J “L -
40 d - ﬂ 40 dem h
-50 d8m -50 dem
-60 dm 50 derm
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 1.84877 GHz -35.11 dém -22.11 d& 1.890 GHz 1.510 Ghz 100.000 kHz 189233 GHz -1.67 dBm -31.67 dB
1.849 GHz 1.860 GHz 200.000 kiz 1.84585 GHz -36.62 dém -23.62.d8 1.910 GHz 1.911 GHz 200,000 kHz 1.91001 GHz -36.34 cBm -23.34 dB
1.850 GHz 1.570 GHz 100.000 kHz 1.86292 GHz -1.59 dBm -31.55 dB 1.911 GHz 1.520 GHz 1,000 MHz 1,91250 GHz -33.56 dBm -20.56 dB
T
Il 1 P
2023 20:15:41

Date:

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : IHDT56AQ5

Page Number 1 A32 of A162




SPORTON LAB.

FCC RF Test Report

Report No. : FG3D1818B

Conducted Spurious Emission

LTE Band 2/ 1.4MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Ref Level 0.00 dBm
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

Ref Level 0,00 dBm
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

PARS PARE
INE_ABS PARS INE_ABS PABS
SPURIOUS_LINE_ABS
20 dBm
-30 dBm
-40 dBm
A ., Pgmmn - PN, Y, V¥ VN e
i i ety
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 970.18741 MHz -55.08 dBm -42,08 dB 30,000 MHz 1,000 GHz 1.000 MHz 875.65967 MHz -55.04 dBm -42.04 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.08921 GHz -55.38 dBm -42.36 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.60303 GHz -55.32 dBm -42.32 de
1,920 GHz 3,000 GHz 1.000 MHz 2.50355 GHz -53,78 dBm -40,78 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.50067 GHz -53.53 dBm -40.63 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.93242 GHz -49.28 dbm -36.25 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.99942 GHz -48.30 dBm -36.30 db
9.000 GHz 13.000 GHz 1.000 MHz 11.78790 GHz -49.81 dBm -36.81 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.12936 GHz -49.85 dBm -36.85 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.87003 GHz -46.03 dBm -33.02 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.86703 GHz -46.12 dBm -33.12 d&
— —_— ~ —_—
{ L J - L L J v
25.DEC.2023 18:04:54 29.DEC.2023 18:

Highest Channel / QPSK

Spectrum [D\:_?]
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS _
-20 dém
-30 dém
-40 dBém
on) A
-50 dB -~ g vy ad
g
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 985,21489 MHz -55.01 dBm -42.01 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.69832 GHz -55.42 dBm -42.42 dB
1.920 GHz 3.000 GHz 1.000 MHz 2.50822 GHz -53.88 dém -40.98 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.90692 GHz -49.40 dBm -36.40 dB
9.000 GHz 13,000 GHz 1.000 MHz 1178940 GHz -49,82 dBm -36.82 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.87153 GHz -46.05 dBm -33.05 d&
il
JL J -
Date 18:14:46

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : IHDT56AQ5

Page Number : A33 of A162



saranis. FCC RF Test Report Report No. : FG3D1818B

LTE Band 2 / 3MHz
Lowest Channel / QPSK Middle Channel / QPSK

v pe

Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr
Limit rwrk PARS (33
-10 ddfte—HBURIOUS | INE_ARS PARS INE_ABS P
SPURIOUS_LINE_ABS
20 d8
30 d8
-40 dg
50dB . ) i a PR, TV . P
-70 dBm
-80 dBm
-00 der -90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 996.36432 MHz -55.13 dBm -42.13 dB 30,000 MHz 1,000 GHz 1.000 MHz 955.64468 MHz -54,89 dBm -41.8% db
1.000 GHz 1.840 GHz 1.000 MHz 1.08501 GHz -55.33 dBm -42.33 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.62360 GHz -55.35 dBm -42.35 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.52046 GHz -53,67 dBm -40,67 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.50678 GHz -53.74 dBm -40.74 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.51042 GHz -49.42 dbm -36.42 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.99542 GHz -48.29 dBm -36.25 db
9.000 GHz 13.000 GHz 1.000 MHz 11.78840 GHz -49.94 dBm -36.94 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.76090 GHz -49.98 dBm -36.88 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.90753 GHz -46.15 dBm -33.15 dB 13.000 GHz 19,500 GHz 1.000 MHz 17.98687 GHz -46.24 dBm -33.24 d&
—_— —_—
{ ) J t 2 ( I ] 1 g
D 18 2 18:38:41

Highest Channel / QPSK

Spectrum [DVD]
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 dém
-30 dém
-40 dBém
=50 dBgi 2 - et v N g mered
P i
-60 dBs
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs |
30,000 MHz 1,000 GHz 1,000 MHz 966,30935 MHz -54,92 dBm
1.000 GHz 1.840 GHz 1.000 MHz 1,18366 GHz -55.35 dBm
1.920 GHz 3.000 GHz 1.000 MHz 2.96095 GHz -53.99 dém -40.99 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.99842 GHz -49.39 dim -36.39 dB
9.000 GHz 13,000 GHz 1.000 MHz 1177540 GHz -49,92 dBém -36.92 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.87053 GHz -45.94 dBm -32.94 d&
j L]
JL J
Date: 2
Sporton International Inc. (Kunshan) Page Number 1 A34 of A162

TEL : +86-512-57900158
FCC ID : IHDT56AQ5



SPORTON LAB.

FCC RF Test Report

Report No. : FG3D1818B

LTE Band 2 / 5MHz

Lowest Channel / QPSK

Middle Channel / QPSK

(=]

pe

Ref Level 0.00 dBm Offset 14,50 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 0,00 dBm
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

@1 AvgPwr
Limit rwrk PARS (33
-10 ddfR—$PLRIOUS LINE_ABS PARS INE_ARS p
SPURIOUS_LINE_ABS
20 dB
-30 dB
-40 dB
50dB a o, A A gy, Y V., ¥
e R B
-70 dBm
-80 dBm
-00 der -90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Range Law Range Up | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 994.42529 MHz -54.61 dBm -41.61 dB 30,000 MHz 1,000 GHz 1.000 MHz 976.97401 MHz -55.26 dBm -42,26 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.05898 GHz -55.38 dBm -42.38 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.00609 GHz -55.52 dBm -42.52 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.96635 GHz -53,96 dBm -40,96 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,06023 GHz -53,82 dBm -40,82 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.98992 GHz -49.32 dBm -36.32 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.52242 GHz -49.29 dBm -36.29 db
9.000 GHz 13.000 GHz 1.000 MHz 11.79340 GHz -49.98 dBm -36.98 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.78290 GHz -49.81 dBm -36.81 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.99337 GHz -46.28 dBm -33.28 dB 13.000 GHz 19,500 GHz 1.000 MHz 16.53798 GHz -46,17 dBém -33.17 d&
—_— —
{ ) J t 2 ( I ] 1 F
D: 19:0 !
Spectrum [DVD]
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 dém
-30 dém
-40 dBém
50 de 2 I
- M P—— R SR
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs |
30,000 MHz 1,000 GHz 1,000 MHz 964,37031 MHz -54,71 dBm
1.000 GHz 1.840 GHz 1.000 MHz 1.06612 GHz -55.33 dém
1,920 GHz 3.000 GHz 1.000 MHz 2.63418 GHz -53.85 dem -40.85 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.05500 GHz -49.35 dim -36.35 dB
9.000 GHz 13,000 GHz 1.000 MHz 12,10036 GHz -49,88 dBm -36.88 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.99437 GHz -46.41 dBm -33.41 d&
7 —
J1 J L

Date: 2

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : IHDT56AQ5

Page Number

: A35 of A162



SPORTON LAB.

FCC RF Test Report

Report No. : FG3D1818B

LTE Band 2/ 10MHz

Lowest Channel / QPSK

Middle Channel / QPSK

(=]

pe

Ref Level 0.00 dBm
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

Ref Level 0,00 dBm
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

@1 AvgPwr
Limit rwrk PARS (33
-10 ddfte—HBURIOUS | INE_ARS PARS INE_ABS P
SPURIOUS_LINE_ABS
20 d8
30 d8
-40 dg
50 dB » B, T,V S " st N gt st
i -
-80 dBm
-00 der -90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 956.12944 MHz -55.06 dBm -42.06 dB 30,000 MHz 1,000 GHz 1.000 MHz 985.21489 MHz -54.86 dBm -41.86 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.06570 GHz -55.40 dBm -42.40 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.76549 GHz -55.41 dBm -42.41 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.96707 GHz -53,52 dBm -40,52 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.06275 GHz -53.33 dBm -40.83 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.50692 GHz -49.23 dbm -36.23 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.98092 GHz -48.52 dBm -36.52 db
9.000 GHz 13.000 GHz 1.000 MHz 11.78390 GHz -49.97 dBm -36.97 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.76990 GHz -49.,99 dBm -36.89 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.98537 GHz -46.25 dBm -33.25 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.87703 GHz -46.30 dBm -33.30 d&
—_—
{ ) J t 2 ( I ] 1 g
D: 18 11 19:33:22

Highest Channel / QPSK

Spectrum [DVD]
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS _
-20 dém
-30 dém
-40 dBém
A
-50 dB - - "
W‘M
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs |
30.000 MHz 1,000 GHz 1.000 MHz 931,89155 MHz -54.62 dBm
1.000 GHz 1.840 GHz 1.000 MHz 1,59589 GHz -55.33 dém
1.920 GHz 3.000 GHz 1.000 MHz 2,52550 GHz -53.81 dém -40.81 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.99792 GHz -49.44 dBm -36.44 dB
9.000 GHz 13,000 GHz 1.000 MHz 1178640 GHz -49,80 dBm -36.80 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.89203 GHz -46.15 dBm -33.15 d&
j L]
JL J
Date: 2 04

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : IHDT56AQ5

Page Number

: A36 of A162




saranis. FCC RF Test Report Report No. : FG3D1818B

LTE Band 2 / 15MHz
Lowest Channel / QPSK Middle Channel / QPSK

v pe

Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr
Limit rwrk PARS (33
-10 ddfte—HBURIOUS | INE_ARS PARS INE_ABS P
SPURIOUS_LINE_ABS
20 d8
30 d8
-40 dg
50 de x o, wh " ST, 1, V.V, VN
i A
-80 dBm
-00 der -90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 979.39780 MHz -54.94 dBm -41.94 dB 30,000 MHz 1,000 GHz 1.000 MHz 933.34583 MHz -55.06 dBm -42.06 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83853 GHz -54.93 dBm -41.93 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.20171 GHz -55.37 dBm -42.37 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.45356 GHz -53,91 dBm -40,91 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.53126 GHz -53,39 dBm -40,89 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.52942 GHz -49.48 dbm -36.48 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.94942 GHz -48.44 dBm -36.44 db
9.000 GHz 13.000 GHz 1.000 MHz 12.82727 GHz -49.96 dBm -36.96 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.09886 GHz -49,97 dBm -36.97 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.82403 GHz -46.12 dBm -33.12 dB 13.000 GHz 19,500 GHz 1.000 MHz 17.99387 GHz -46.03 dBm -33.03 d&
—_— —
{ ) J t 2 ( I ] 1 g
D: 19 1:5

Highest Channel / QPSK

Spectrum [DVD]
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS _
-20 dém
-30 dém
-40 dBém
ens) A p—
-50 dB: 2
o P—— -
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs |
30.000 MHz 1,000 GHz 1.000 MHz 976,97401 MHz -54,91 dBm
1.000 GHz 1.840 GHz 1.000 MHz 1,58078 GHz -55.32 dém
1.920 GHz 3.000 GHz 1.000 MHz 2.53234 GHz -53.85 dBém -40.85 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.98342 GHz -49.52 dim -36.52 dB
9.000 GHz 13,000 GHz 1.000 MHz 1178790 GHz -49,83 dBm -36.83 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.88953 GHz -46.27 dém -33.27 d&
j L]
JL J
Date: 2
Sporton International Inc. (Kunshan) Page Number 1 A37 of A162

TEL : +86-512-57900158
FCC ID : IHDT56AQ5



saranis. FCC RF Test Report Report No. : FG3D1818B

LTE Band 2 / 20MHz
Lowest Channel / QPSK Middle Channel / QPSK

v pe

Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr
Limit rwrk PARS (33
-10 ddfte—HBURIOUS | INE_ARS PARS INE_ABS P
SPURIOUS_LINE_ABS
20 d8
30 d8
-40 dg
50 dB M Y, 1,V 5.5 e a U YNV S LS
R -
-80 dBm
-00 der -90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 908.62319 MHz -55.04 dBm -42.04 dB 30,000 MHz 1,000 GHz 1.000 MHz 975.51974 MHz -54,97 dBm -41.97 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.74702 GHz -54.87 dBm -41.87 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.59253 GHz -55.26 dBm -42.26 dB
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9.000 GHz 13.000 GHz 1.000 MHz 11.77340 GHz -49.88 dBm -36.86 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.45282 GHz -49.94 dBm -36.84 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.86403 GHz -46.16 dBm -33.16 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.89553 GHz -46.09 dBm -33.00 d&
—_— —_—
( ) J 1 2 ( )i ] (| ]

Highest Channel / QPSK

Spectrum [DVD]
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 dém
-30 dém
-40 dBém
A A o)
-50 dB ey "
[ il
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs |
30,000 MHz 1,000 GHz 1,000 MHz 944,49525 MHz -54,79 dBm
1.000 GHz 1.840 GHz 1.000 MHz 1,73358 GHz -55.55 dBm
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Frequency Stability
Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0002
40 Normal Voltage 0.0004
30 Normal Voltage 0.0002
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0005
0 Normal Voltage 0.0003
PASS
-10 Normal Voltage 0.0001
-20 Normal Voltage 0.0004
-30 Normal Voltage 0.0000
20 Maximum Voltage 0.0005
20 Normal Voltage 0.0000
20 Battery End Point 0.0003
Note:
1. Normal Voltage = 3.89 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.48 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
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L EE
[ CEREREENCE ] Wy e
LTE Band 12 / 10MHz / 64QAM NA
Middle Channel / Full RB
Spectrum i
Ref Level 30.00 dém Offset 14.00 dg@
o Att a0dE AQT Zms @ RBW 10 MHz
SGL
@153 view
= e
o
1,01 = -
: }
E-04-
CF 707.5 MHz lean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 109 | 1% | 04% | 0.01% |
Trace 1 1B.35 dBm 24.06 dBm 5.71 dB 2.93 dB 5.30 dB 5.74 dB 5.77 dB
] (IR e
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26dB Bandwidth

Mode
BW
Mod.
Middle CH

LTE Band 12 : 26dB BW(MHz)
3MHz 5MHz

16QAM 16QAM
3.10 5.12

1.4MHz
QPSK
1.33

10MHz
QPSK
9.67

16QAM
1.33

QPSK
3.06

QPSK
5.05

16QAM
9.97

LTE Band 12

Middle Channel / 1.4MHz / QPSK Middle Channel / 1.4MHz / 16QAM

Spectrum T Spectrum |
Ref Level 30.00 dém  Offset 14.00 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 14.00 db & RBW 30 kHz
o Att 30de SWT  £3.2ps @ VBW 100kHz  Mode Auto FFT I Att 30de SWT  63.2ps @ VBW 100kdz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
™Il 14.81 dBm| ™Il 14.53 dBm|
707.15590 MH?Z] 707.79650 Mz
20 d8 20 d8
‘\‘ ndB 26.00 dB nk 26.00 dB
g SUAWAY Y, A T T, 1.325000000 MHZ, 104 e P PN e B 1.328700000 MHZ|
- Qfactor 533.4 - 7 Qfactor | 532.7)
0 dém: 0 dém i
1/ / g
-10 dBm 3 -10 dBm 3 .
20 dom— = 20 dom——— -
nmd - WA S
a0 dem ~30 dém
-40 dBm -40 dBm
-50 dém -50 déim
-60 dBm -60 dBm
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value ¥-value | __Function | Function Result
ML 1 707.1559 MHz 14.81 dBm ndB down 1.3250 MHz ML 1 707.7965 MHz 14.53 dBm ndB down 13267 MHz
T1 1 706.8315 MHz -11.17 dém ndé 26.00 dB T1 1 706.8455 MHz -11.53 dém ndé 26.00 d8
T2 1 708.1573 MHz -11.25 dém  factor 533.4 T2 1 70B.1741 MHz -11.46 dBm  factor 532.7
L L J L I [

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

Spectrum T ctrum |
Ref Level 30.00 dém  Offset 14.00 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 14.00 db & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de SWT 1945 @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 22 aBm ™Il 16.02 dBm|
707.58990 MHzZ| . 706.60690 MHz
20 20 d8 -
X ndB 26.00 dB x ndB 26.00 dB
- A B 2.056000000 MHZ, o N d o 2.104000000 MHZ|
- 7 Q factor 231.5 b Q factor 227.6
/ / \
0 dBm: 2 0 dém: + Y
f / \
10 dBm g -10 dBm 4 Lt
i \ 7 \
/ \ / \
20 dBm Y- 20 dBm F c
P e — s (8 R
e e | I M
“a0 deri= = 30 dém
-40 dBm -40 dBm
-50 dém -50 déim
-60 dBm -60 dBm
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 707.5899 MHz 15.22 dBm ndB down 3.0569 MHz ML 1 706.606% MHz 16.02 dBm ndB down 3.1049 MHz
T1 1 705.9835 MHz -10.55 dém ndé 26.00 dB T1 1 705.9416 MHz -9.78 dém ndé 26.00 d8
T2 1 708.0405 MHz -10.71 dém  factor 2315 T2 1 709.0465 MHz -10.20 dém  factor 227.6
L L J L I [
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J

ctrum s vectrum &
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.27 dBm) ™M1[1] 13.02 dBm)
707.48000 MHz 705.53200 MHZ]
= ndB 26.00 dB| @ HT ndB 26.00 dB|
w0 ’ P b A B 5.045000000 MHz 0d pil A e O PR A 5.115000000 MHz|
I Q factor 140.2 f Q factor - \l 137.9)
od / | od \
T
| \ .
/ [ o
10 df v 10 d v
/ /
20 df — 20 df L
AN oY O e WP N S
o y N S, .
40 df -40 di
50 df 50 d
&nd -60 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 707.48 MHz 14.27 dBm nd@ down 5.045 MHz M1 705.532 MHz 13.82 dBm nd@ down 5115 MHZ
T1 1 704,393 MHz -11.79 dam nd8 26.00 dB T1 L 704.563 MHz -12.31 dbm nd8 26,00 d8
T2 1 710.037 MHz -11.85 dam Q factor 140.2 T2 1 710.077 MHz -11.99 d8m Q factor 137.9
L I 4 - [S JL 4 -
ctrum s vectrum &
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
16.68 dBm) ™M1[1] 14.93 dBm)
710.4570 MHz 707.1200 MHz,
= 26.00 dB @ i ndB 26.00 dB
w0 et 9.670000000 MHZ| 0d ) — R W nian U T e 9.970000000 MHZ|
7 Q factor 73.5 Q factor \ 70.9
o d / 0 di { ;
1 7 \
10 df F 10 d v v
\ S \
204 —— = 20d =
e TN ST — et A A
Ed -0 A N
40 df -40 di
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 710.457 MHz 16.68 dam nd8 down 9.57 MHz ML 707.12 MHz 14,33 dam nd8 down 9.97 WHz
T1 1 702,665 MHz -9.12 dBm nd8 26.00 dB T1 L 702.525 MHz -11.74 dam nd8 26,00 d8
T2 1 712.335 MHz -9.36 dBm Q factor 73.5 T2 1 712.495 MHz -11.38 dém Q factor 70.9
L I 4 - [S JL -
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Occupied Bandwidth

Mode

LTE Band 12 : 99%0BW(MHz)

BW

1.4MHz 3MHz

5MHz

10MHz

Mod. QPSK

16QAM QPSK

16QAM QPSK 16QAM QPSK 16QAM

Middle CH 1.10

1.10 2.72

2.72 4.55 451 9.09 9.05

LTE

Band 12

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

trum T ctrum |
Ref Level 30.00 dém  Offset 14.00 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 14.00 db & RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT I Att 30de SWT  63.2ps @ VBW 100kdz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 16.94 dBm| ™Il 14.26 dBm|
20 g8 " 707.57270 MHZ| 20 d8 707.49290 MHz
Oce B 1.102097902 MHz Occ B 1.102097902 MHZ
) Lot | ; J N .Y . o
10d 104d & - :
0 dam: i - 0 dém: v
/ \ / \
, / \
10 dBm - - -10 dBm - -
20 dBm - = - 20 dBm - -
o Ve e P "
30 dém eregdl:t
~40 dBm -40 dem
-50 dém -50 déim
-60 dBm -60 dBm
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function Function Result Type | Ref | Tre | X-value | ¥-value |__Function Function Result
ML 1 707.5727 MHz 16.34 dBm ML 1 707.4329 MHz 14.26 dBm
T1 1 706.95175 MHz 8.61 dém Occ Bw 1.102097902 MHz T1 1 706.94336 MHz 5.35 dBm oce Bw 1.102097902 MHZ
T2 1 708.05385 MHz .07 dbm T2 1 70B.04545 MHZ ©.65 dbm
L L J e

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

Spectrum |5 ctrum =
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att a0de SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0de SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1 16.42 dBm) ™M1[1] 2 dBm)|
708.09340 MHz N 7.50820 MHz
= 2.715284715 MHz @ Y 2.715284715 MHZ
Tl J L2 B
10d . 104 7 s -
/ \ / Y
o dem - o 0 dam. - L
/ \ / \
-10 dBm I '\ -10 dBm: +
/ \ / \
20 dBm . 20 dBm — '\
a0 dem o 3 dern - -
-40 dBm -40 dBm
-50 dam -50 dem
-60 dBm -60 dBm:
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value ¥-value |__Function Function Result Type | Ref | Tre | X-value ¥-value |__Function Function Result
ML T 708.0934 MHz 16.42 dBm ML 707.30B2 MHz 15.62 dBm
T fy 706.14535 MHz 9.66 dam oce Bw 2.715284715 MHz T L 705.13936 MHz 8.57 dam oce Bw 2.7152B4715 MHZ
T2 1 708.86064 MHz 9.37 dBm T2 1 708.95465 MHz 7.64 dom
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Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ectrum s ectrum &
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1 14.31 dBm) ™M1[1] 14.20 dBm)
51000 MHz 708.66900 MHZ]
20 20
; Oce Bw 4545454545 MHz o!Hy\Bw 4.505494505 MHz]
10d LR WS ERNSYL (PEAVLTLLS S 104 Tied o ) = o AN 12
; 1
i i |
° 7 \ o 7/ T
/ A / b
-10 di 7 N -0 /" \
204 . A 20d b
< 7 E
o \ Al A A 2t
APVl i Vs P aVA al o e L A
40 df -40 di
50 df 50 d
60 d -60 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 707.51 MHz 14,31 dam ML 7DE.569 MHZ 14,20 dBm
T1 1 705.2023 MHz 6.50 dBm Oce Bw 4.545454545 MHz T1 L 705.25225 MHz 6.79 dBm Oce Bw 4,505494505 MHz
T2 1 709.74775 MHz 8.95 dam T2 1 709. 75774 MHZ 7.97 dam
L L J L L

LTE Band 12

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

G =

Ref Level 30.00 dém  Offset 14.00 dB & RBW 300 kHz

cetrum ) (=

RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
15.24 dBm 14.89 dBm)|
710.6370 MHz 706.9810 MHz,
= ; ' 0.090900091 MHz @ 050049051 MHz,
e e T
10d P - 104 3’ P
/ / \
od 0 d T
\
o / {
-10 - -10d -
7 7 A\
/ \“ / \
1 ]~ LA A
—. Vo T
40 df -40 di
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 710.637 MHz 15.24 dam ML 706.981 MHz 14,89 dam
T1 1 702.9645 MHz 10.70 dBm Oce Bw 9.090305051 MHz T1 L 702.9845 MHz 9.02 dBm Oce Bw 9.050949051 MHz
T2 1 712.0554 MHz 9.64 dam T2 1 712.0355 MHz 7.51 darm
L L J
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Conducted Band Edge

LTE Band 12/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum

v
Ref Level 30.00 dBm  Offset 14,00 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvoPwr
Limit §heck PAES SPURIGHECHHEKAES_ PARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUY INE_ABS PASES
20 dBm 20 dem:
) r’\
10 dBm [ 10 dBm r
o [ [
-10 dBm ! -10 dBm i!
SPURIOUS_LINE_ABS \. .'
20 dem i h\ 20 dim ]’ M
-30 dém { s -30 dBm /‘
-40 dem // f‘\\w/\ 0 d”'f’\‘u' \
-50 dBm T W dem -
P B -~ [ |
=6l e -60 dem: —
Start 690.0 MHz 3003 pts Stop 701.0 MHz ] ||| Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
£90.000 MHz 698,900 MHz 100.000 kHz £95.89555 MHz -25.01 dém -12.01 d& 714.000 MHz 716.000 MHz 100.000 kHz T1e 70128 Wi 19.33 dBm -mml
£58.500 MHz £93.000 MHz 30.000 kHz £98,99885 MHz -17.93 dém -4.33 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00005 MHz 17.93 dBm 493 dB
599.000 MHz 701.000 MHz 100.000 kHz 69928472 MHz 19.69 dm -10.11 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -23.88 dbm -10.88 db
.
I J1 1 i
Date: 3 00:3B:15
Lowest Band Edge / Full RB Highest Band Edge / Full RB

ectru

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.00 dB Mode Auto Sweep

Ref Level 20,00 dém
SGL Count 100/100

Offset 14,00 de

Mode Auto Sweep

@1 AvgPwr (@1 tvgPwr
Limit Fheck PAES SPURIGUE CHBEKABS _ PABS
¥ . . AKS Line _§PURIOU$_LINE_ABS PABS
20 UIB!I';“H PURIOUS INE_ABS PABS 20 dBm
)
10 dBm / \ 10 dary \
odB I‘ \ 0 dem \
-10 dBm \l -10 E'BL
SPURIOUS_LINE_ABS i l
-20 dBm 4} ‘}u -20 djpm Jh\
-30 dBm = { Wil dBrm \
-
40 dBm - 40 dBm
/
,
-50 dam - -50 dBm: Popm
—_
-60 dBm -60 dBm
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Sti 725.0 MHz
Spurious EmissiuT; | | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
690.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -26.39 d&m -13.39 d8 714.000 MHz 716.000 MHz 100.000 kHz 71503996 MHz 11.66 dBm -18.34 dB
698,500 MHz 599,000 MHz 30.000 kHz 698.99645 MHz -24.80 dBm -11.80 dB 716.000 MHz 716,100 MHz 20.000 kHz 716,00764 MHz -24.17 dBm -11.17 dB
£99.000 MHz 701,000 MHz 100,000 kHz 699.36264 MHz 12.25 dBm -17.75 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -24.96 dBm -11.36 dB
Y
i 1 [ ]
Date: 30.DEC.2023 00:41:20 :13
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LTE Band 12/ 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

ectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.00 dB Mode Auto Sweep

Ref Level 30,00 dém  Offset 14.00 db

Mode Auto Sweep

SGL Count 100/100
@1 AvgPwr (@1 AvoPwr
Limit §heck PABS SPURIGUECHMEKABS _ PABS
s 3 3 ABS Line _$PURIOUY INE_ABS PAS!
20 dhin® —pPURIOUS. LINE_ABS P /‘\ 20 dbime ra =
10 dem { \ 10 dBm: f 1'\
ode | L 0 dem | \
-10 d8m l‘ -10 dBm. '
SPURIOUS_LINE_ABS '! fl
-20 dBm \I -20 dBm j \’
-30 dBm { \ -30 dem 'J |‘
40 derm Al -40 ek
ZAI AT W S
o N
-50 dem s 1
IS ey [T
E 50 dem —
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stﬂ 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
690.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -25.67 d&m -12.67 dé 714.000 MHz 716.000 MHz 100.000 kHz 715.76723 MHz 18.96 dBm -11.04 dB
698.900 MHz 599.000 MHz 30.000 kHz 508.99336 MHz -18.73 dBm -5.73 dB 716.000 MHz 716.100 MHz 20.000 kHz 716,00275 MHz -17.23 dBm -4.23 dB
£99.000 MHz 701,000 MHz 100.000 kHz 600.26873 MHz 19.32 dém -10.68 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -25.40 dBm -12.40 dB
T
il M I 1 i
Date:z 3 00:35:1 Date:
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.00 dB Mode Auto Sweep

Ref Level 20,00 dém  Offset 14.00 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 tvgPwr
Limit Fheck PAES SPURIGUE CHBEKABS _ PABS
¥ . . AKS Line _§PURIOU$_LINE_ABS PABS
20 ghine —FPURIOUS_|INE_ABS PASS 20 b
10 dBm " 10 dBm/ x _\
ode / \\ 0 dem- |l
-10 d8m ] 1
-20 dBm 1'\“
-30 dém " t"
L i NI
-40 dBm =
7 \‘\
-50 dem = -50 dem e
IV R oy | I e,
60 dBm -60 dBm
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
690.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -27.15 dém -14.15 d8 714.000 MHz 716.000 MHz 100.000 kHz 71496004 MHz 10.46 dBm -19.54 dB
698,500 MHz 599,000 MHz 30.000 kHz 698.98896 MHz -25.10 dBm -12.10 dB 716.000 MHz 716,100 MHz 20.000 kHz 716,00055 MHz -23.34 dBm -10.34 dB
£99.000 MHz 701,000 MHz 100,000 kHz 70010390 MHz 10.90 dBm -19.10 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -26.44 dBm ~13.44 db
i \

2023 00:4Z
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LTE Band 12 / 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

ectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.00 dB Mode Auto Sweep

Ref Level 30,00 dém  Offset 14.00 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 AvoPwr
Limit §heck PABS SPURIGUECHMEKABS _ PABS
s 3 3 ABS Line _$PURIOUY INE_ABS PAS!
20 dhin® —pPURIOUS. LINE_ABS P 20 dbime =
10 dBm /.\\ 10 dem "ﬁ\.\
0ds : 0 dem / !
-10 d8m I\ -10 dBm f
SPURIOUS_LINE_ABS \
-20 dém ‘1 -20 dBm ;‘
-30 dBm ﬂ '\ -30 dem { i
-40 dem A <40 dermpy
/! \J A
- ™ 1
-50 dam LT v =
e R
B g SES h‘_ﬁ*ﬁv"\n_.,_“;m - N SIU——
E0 e 50 dem -
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts StE 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
690.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -28.37 d&m -15.57 dé 714.000 MHz 716.000 MHz 100.000 kHz 71574525 MHz 17.42 dBm -12.58 dB
698.900 MHz 599.000 MHz 30.000 kHz 508.99625 MHz -20.18 dBm -7.18 dB 716.000 MHz 716.100 MHz 20.000 kHz 716,00514 MHz -20.32 dBm -7.32 dB
£99.000 MHz 701,000 MHz 100.000 kHz 600.27872 MHz 17.83 dém -12.17 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -28.13 dbm -15.13 dB
T
il A I [| [ ]
Date: 3 00:40:19 Date a 11
Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.00 dB Mode Auto Sweep

Ref Level 20,00 dém  Offset 14.00 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 tvgPwr
Limit Fheck PAES SPURIGUE CHBEKABS _ PABS
¥ . ; AlS Line _§PURIOU$_LINE_ABS PABS
20 ghine —FPURIOUS_|INE_ABS PASS 20 b
10 dBm 10 dBm
[ 11 \
[ ] \
-10 dBm T \ I
SPURIOUS_LINE_ABS ’ \I\ R
20 dBm j \‘I -20 dfm *
-30 dBm 7 w m v'
[
- - ‘\"'
40 dem 7 40 dem
\H"\
50 dBm - 50 dBm L,
J — S—
U -
&5 dem 50 dem —
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stﬂ 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
690.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -29.40 d&m -16.40 d& 714.000 MHz 716.000 MHz 100.000 kHz 715.03157 MHz 9.51 dBm -20.49 dB
698,500 MHz 599,000 MHz 30.000 kHz 698.99515 MHz -25.03 dBm -12.03 dB 716.000 MHz 716,100 MHz 20.000 kHz 716,01204 MHz -25.93 dBm -12.93 dB
£99.000 MHz 701.000 MHz 100.000 kHz 699.73027 MHz 9.06 dBm -20.04 d8 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -29.18 dbm -16.18 dB
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590.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -28.50 d&m -15.50 d& 713.000 MHz 716.000 MHz 100.000 kHz 715.79770 MHz 19.17 dBm -10.83 dB
698.900 MHz 599.000 MHz 30.000 kHz 508.99625 MHz -22.86 dBm -9.86 dB 716,000 MH= 716.100 MHz 30.000 kHz 716.00185 MHz -20.00 dBm -7.00 dB
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690.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -28.45 d&m -15.45 d8 713.000 MH2 716.000 MHz 100.000 kHz 714.78771 MHz 7.80 dBm -22.20 dB

698,500 MHz 599,000 MHz 30.000 kHz 698.99925 MHz -26.80 dBm -13.80 dB 716.000 MHz 716,100 MHz 20.000 kHz 716,01054 MHz -27.13 dBm -14.13 dB
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690.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -27.33 dém -14.33 dé 713.000 MH2 716.000 MHz 100.000 kHz 715.76773 MHz 18.76 dBm -11.24 dB

698,500 MHz 599,000 MHz 30.000 kHz 698.99625 MHz -21.13 dBm -8.13 dB 716.000 MHz 716.100 MHz 20.000 kHz 716,00155 MHz -20.87 dBm -7.87 dB
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690.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -29.86 d&m -16.86 d& 713.000 MH2 716.000 MHz 100.000 kHz 71394256 MHz 7.02 dBm -22.98 dB
698,500 MHz 599,000 MHz 30.000 kHz 698.99995 MHz -27.63 dBm -14.63 dB 716.000 MHz 716,100 MHz 20.000 kHz 716,01434 MHz -27.56 dBm -14.56 dB
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590.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -31.32 d&m -18.32 dé 711.000 MHz 716.000 MHz 100.000 kHz 715.68781 MHz 19.17 dBm -10.83 dB
698.900 MHz 599.000 MHz 30.000 kHz 508.99965 MHz -25.25 dBm -12.29 dB 716,000 MH= 716.100 MHz 30,000 kHz 716.00005 MHz -24.68 dBm -11.68 dB
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690.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -31.76 d&m -18.76 d& 711.000 MHz 716.000 MHz 100.000 kHz 71566783 MHz 19.17 dBm -10.83 dB

698,500 MHz 599,000 MHz 30.000 kHz 698.99496 MHz -25.52 dBm -12.52 dB 716.000 MHz 716.100 MHz 20.000 kHz 716,00345 MHz -24.90 dBm -11.90 dB
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690.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -34.70 d&m -21.70 dé 711.000 MHz 716.000 MHz 100.000 kHz 71567283 MHz 17.84 dBm -12.16 dB

698.900 MHz 599.000 MHz 30.000 kHz 508.99436 MHz -27.05 dém -14.05 dB 716.000 MHz 716.100 MHz 30,000 kHz 716,00544 MHz -26.63 dBm -13.63 dB
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690.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -31.17 d&m -18.17 dé 711.000 MHz 716.000 MHz 100.000 kHz 711,52657 MHz 3.96 dBm -26.04 dB
698,500 MHz 599,000 MHz 30.000 kHz 698.98736 MHz -30.94 dBm -17.94 dB 716.000 MHz 716,100 MHz 20.000 kHz 716,01883 MHz -32.08 dBm -19.08 dB
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698.900 MHz 599.000 MHz 30.000 kHz 508.99505 MHz -38.16 dBm -25.16 dB 716,000 MH= 716.100 MHz 30.000 kHz 716.00035 MHz -36.48 dBm -23.48 dB

£99.000 MHz 700,000 MHz 100.000 kHz 600,58442 MHz 19.73 dém -10.27 dB 716,100 MHz 725.000 MHz 100.000 kHz 716, 10445 MHz -38.57 dBm -25.57 dB
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Ref Level 30.00 dBm
SGL Count 100/100
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Spurious Emissiurll; | | | | Spurious Emissions

Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

690.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -33.89 d&m -20.89 d8 706.000 MHz 716.000 MHz 100.000 kHz 709.58142 MHz 2.91 dBm -27.00 dB

698,500 MHz 599,000 MHz 30.000 kHz 698.96069 MHz -36.21 dBm -23.21 dB 716.000 MHz 716,100 MHz 20.000 kHz 716,00345 MHz -37.16 dBm -24.16 dB

£99.000 MHz 709.000 MHz 100.000 kHz 70202198 MHz 2.85 dBm -27.15 d8 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -34.96 dbm -21.96 dB
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LTE Band 12 / 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

ectrum

Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 14.00 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvoPwr
Limit §heck PARS SPURIGIECLINEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 ghine S 3
|
10 dém \ 10 dBm (‘ I
b db \ 0 dem i
-10 d8m ) -10 dBm L
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|
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Pt Mo "\,Ju WJULMWWMWM\/‘W Y P SR TS rapertaeai ] Wb,
-60 dBm -60 dem
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 706.0 MHz 3003 pts Stﬂ 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
590.000 MHz 698,900 MHz 100.000 kHz 698,84221 MHz -38.07 d&m -25.07 dé 706.000 MHz 716.000 MHz 100.000 kHz 715.41558 MHz 18.75 dBm -11.25 dB
698.900 MHz 599.000 MHz 30.000 kHz 508.98766 MHz -34.81 dBm -21.81 dB 716,000 MH= 716.100 MHz 30.000 kHz 716.00574 MHz -36.50 dBm -23.50 dB
£99.000 MHz 700,000 MHz 100.000 kHz 600,50441 MHz 19.33 dém -10.67 dB 716,100 MHz 725.000 MHz 100.000 kHz 716, 10445 MHz -39.06 dBm -26.06 dB
T
il A il [ | [ ]
Date: 3 03:16:5 Date
Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectrum

Spectrum

Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES SPURIGUECHAEKABS PABS
. . ' sk Line _§PURIOUS_|LINE_ABS, PABS
20 ghine —BPURIOUS_LINE_ABS PABS 20 ch?
10 dBm 10 dBm
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-10 dem | -1p dem
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-20 dem j ] 4o dem l\'
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S \\__M_—__‘
-6U dem -60 dem
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,89555 MHz -35.13 dém -22.13 d& 706.000 MHz 716.000 MHz 100.000 kHz 70886212 MHz 1.7 dem -28.03 dB
598.900 MHz 699,000 MHz 30.000 kHz 698,98656 MHz -37.42 dBm -24.42 dB 716.000 MHz 716,100 Mz 30,000 kHz 715 01024 WMHe 3755 dom ~24.85 db
599.000 MHz 709.000 MHz 100.000 kHz 707 71628 MHz 1.90 dBm -28.10 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.11334 MHz -36.15 dBm -23.15 dB
Y
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LTE Band 12 / 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

ectrum

SGL Count 100/100

Ref Level 30.00 dBm

Offset 14.00 dB Mode Auto Sweep

SGL Count 100/100

Ref Level 30,00 dém  Offset 14.00 db

Mode Auto Sweep

@1 AvgPwr (@1 AvoPwr
Limit §heck PARS SPURIGIECLINEKARS_ PARS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
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56 o S dEm
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 706.0 MHz 3003 pts Stﬂ 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
590.000 MHz 698,900 MHz 100.000 kHz 698,84221 MHz -40.48 dBm -27.48 dé 706.000 MHz 716.000 MHz 100.000 kHz 715.43556 MHz 17.39 dBm -12.61 dB
£58.500 MHz £93.000 MHz 30.000 kHz 59899965 MHz -38.98 dém -25.98 dB 716,000 MH= 716.100 MHz 30.000 kHz 716.00125 MHz -39.79 dBm -26.79 dB
£99.000 MHz 709,000 MHz 100,000 kHz £99,58442 MHz 17.83 dBm -12.17 d& 716,100 MHz 725.000 MHz 100.000 kHz 716, 18447 MHz -40.64 dBm -27.64 dB
T
i e N [1 e
Date: 30 03:17:55 Date
Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectrum

SGL Count 100/100

Ref Level 30.00 dBm

Ref Level 20,00 dém
SGL Count 100/100

Offset 14.00 dB Mode Auto Sweep

Offset 14.00 di Mode Auto Sweep

@1 AvgPwr (@1 tvgPwr
Limit Fheck PAES SPURIGUE CHBEKABS_ PAES
¥ . ; AlS Line _§PURIOUS_LINE_ABS PABS
20 ghine —FPURIOUS_|INE_ABS PASS 20 b
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0dB - \ s B ~
-10 dBm -1p dem.
SPURIOUS_LINE_ABS \ \
-20 dBm i Lj‘ -40 dBm l
-30 dBm = ) 0 dem T
-40 dBm — 4"’ -40 dBm .l"\ =
[ s [T
-50 dBm / -50 dem e
| ]
-60 dBm -60 dBm
Start 690.0 MHz 3003 pts Stop 709.0 MHz ] ||| Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
690.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -36.05 d&m -23.65 d8 706.000 MHz 716.000 MHz 100.000 kHz 710.71028 MHz 1.29 dBm -28.71 dB
698,500 MHz 599,000 MHz 30.000 kHz 698.99196 MHz -38.68 dBm -25.68 dB 716.000 MHz 716,100 MHz 20.000 kHz 716,04191 MHz -39.61 dBm -26.61 dB
£99.000 MHz 709.000 MHz 100.000 kHz 70209191 MHz 0.84 dBm -29.16 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -37.52 dbm -24.52 db
\
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Conducted Spurious Emission

LTE Band 12/ 1.4MHz

Lowest Channel / QPSK

Middle Channel / QPSK

(Sreem )

(=]

Ref Level 0.00 dBm
SGL Count 100/100

Offset 14.00 dB Mode Auto Sweep

Ref Level 0,00 dBm
SGL Count 100/100

Offset 14,00 dB Mode Auto Sweep

@1 Avgpwr (@1 AvgPwr
Limit rwrk PARS Limit l‘thnrk PAR
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- : - i
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 626.47981 MHz -55.69 dBm -42.69 dB 30.000 MHz 690.000 MHz 100.000 kHz 629.42959 MHz -55,79 dBm -42.79 dB
725,000 MHz 1.000 GHz 100.000 kHz 965.48128 MHz -55,29 dBm -42,20 dB 725,000 MHz 1,000 GHz 100.000 kHz 956.13298 MHz -55.11 dBm -42,11 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.50837 GHz -44.36 dBm -31.36 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.47788 GHz -44.20 dBm -31.20 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.95126 GHz -39.72 dBm -26.72 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92876 GHz -39.85 dBém -26.85 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.03874 GHz -41.25 dBm -28.25 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.01325 GHz -41.29 dBm -28.29 dB
\ I ) ] ( Il J w
0.DEC.2023 00:45:4
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Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz 631.52943 MHz -55.69 dBm -42.69 dB
725.000 MHz 1.000 GHz 100.000 kHz 954,18333 MHz -55.20 dem -42.20 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.48288 GHz -44.61 dbm -31.61 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.,98025 GHz -39.74 dBm -26.74 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.05974 GHz -41.22 dBém -28.22 d&
i
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LTE Band 12 / SMHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum

(=)

Ref Level 0.00 dBm
SGL Count 100/100

Offset 14.00 dB

Mode Auto Sweep

Spectrum

Ref Level 0,00 dBm
SGL Count 100/100

Offset 14,00 dB Mode Auto Sweep
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 608.03121 MHz -55.92 dBm -42.92 dB 30.000 MHz 690.000 MHz 100.000 kHz 619.63033 MHz -55.83 dBm -42.83 dB
725,000 MHz 1.000 GHz 100.000 kHz 906.57560 MHz -54.88 dBm -41,88 dB 725,000 MHz 1.000 GHz 100.000 kHz 965.38129 MHz -54.68 dBm -41,68 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.63484 GHz -44.50 dBm -31.50 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.51487 GHz -44.62 dBm -31.62 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.06587 GHz -39.70 dBm -26.70 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.95576 GHz -39.79 dBm -26.79 d&
7.000 GHz 9,000 GHz 1.000 MHz 7.02874 GHz -41.23 dBm -28.23 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.05224 GHz -41.30 dBm -28.30 di
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Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz 631.22945 MHz -55.87 dBm -42.87 d8
725.000 MHz 1.000 GHz 100.000 kHz 996,72560 MHz -54.88 dem -41.88 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.50387 GHz -44.17 dBm -31.17 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.90576 GHz -39.66 dBm -26.66 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.03674 GHz -41.24 dBm -28.24 dB
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LTE Band 12 / 5SMHz

Lowest Channel / QPSK Middle Channel / QPSK

Spectrum u? Spectrum I:Iv?

Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100

@1 AvgPwr (@1 AvgPwr
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 630.97947 MHz -55.66 dBm -42.66 dB 30.000 MHz 690.000 MHz 100.000 kHz 636.57905 MHz -55.68 dBém -42.68 dB
725,000 MHz 1.000 GHz 100.000 kHz 957.93265 MHz -54,97 dBm -41,97 dB 725,000 MHz 1,000 GHz 100.000 kHz 983.77795 MHz -55.05 dBm -42,05 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.62084 GHz -44.48 dBm -31.48 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.50237 GHz -44.41 dBm -31.41dB
3.000 GHz 7.000 GHz 1.000 MHz 6.96825 GHz -39.52 dBm -26.52 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92226 GHz -39.80 dBm -26.80 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.058024 GHz -41.25 dBm -28.25 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.02924 GHz -41,16 dBm -28.16 dB
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Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz 628.82963 MHz -55.76 dBm -42.76 dB
725.000 MHz 1.000 GHz 100.000 kHz 945 53490 MHz -55.11 dem -42.11 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.53137 GHz -44.42 dBm -31.42 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.91176 GHz -39.74 dBm -26.74 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.05374 GHz -41.20 dBm -28.20 d&
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LTE Band 12 / 10MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum

u? Spectrum

Ref Level 0.00 dBm

Offset 14.00 dB Mode Auto Sweep

Ref Level 0,00 dBm
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 635.27915 MHz -55.64 dBm -42.64 B 30.000 MHz 690.000 MHz 100.000 kHz 629.42953 MHz -55.71 dBm -42.71 dB
725,000 MHz 1.000 GHz 100.000 kHz 99252634 MHz -54,04 dBm -41,04 dB 725,000 MHz 1.000 GHz 100.000 kHz 912.09082 MHz -55.10 dBm -42,10 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.98475 GHz -44.48 dBm -31.48 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.50687 GHz -44.48 dBm -31.48 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91976 GHz -39.69 dBm -26.60 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.96425 GHz -39.79 dBm -26.79 d&
7.000 GHz 9,000 GHz 1.000 MHz 7.04674 GHz -41.18 dBm -28.18 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.07223 GHz -41.30 dBm -28.30 di
] 2 L )i ] w
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Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz 630.02954 MHz -55.60 dBm -42.60 dB
725.000 MHz 1.000 GHz 100.000 kHz 920,28949 MHz -55.02 dem -42.02 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.51837 GHz -44.30 dbm -31.30 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.05987 GHz -39.81 dBm -26.81 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.04674 GHz -41.19 dBm -28.19 d&
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Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0004
40 Normal Voltage 0.0007
30 Normal Voltage 0.0005
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0017
0 Normal Voltage 0.0009
10 Normal Voltage 0.0010 PASS
-20 Normal Voltage 0.0016
-30 Normal Voltage 0.0002
20 Maximum Voltage 0.0001
20 Normal Voltage 0.0000
20 Battery End Point 0.0004
Note:

1. Normal Voltage = 3.89 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.48 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (Kunshan)
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LTE Band 13

Peak-to-Average Ratio

Mode LTE Band 13/ 10MHz

Mod. QPSK 16QAM
RB Size Full RB

Middle CH 5.04

640AM Limit: 13dB

Full RB Result
6.09 6.67 PASS

Full RB

LTE Band 13/ 10MHz / QPSK LTE Band 13/ 10MHz / 16QAM
Middle Channel / Full RB Middle Channel / Full RB
Ref Level 30.00 cBm  Offset 14,00 b Ref Level 30.00 cBm  Offset 14,00 b
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F 782.0 MHz i Mean Pwr + 20.00 di F 782.0 MHz Mean Pwr + 20.00 db
C y C Distribution Function Samples: 130000 C y C Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
_Trace1 [ 2127 dbm 26,50 dbm 5.30 dB 2.49 0B 4.35 dB 5.04 0B 5.25 dB Trace 1 | 2031 cbm 26,69 dbm 5.58 dB 3.04 d8 5.01d8 5.09 dB 5.45 0B
il [ il )
LTE Band 13 / 10MHz / 64QAM NA
Middle Channel / Full RB
Ref Level 30.00 cBm  Offset 14,00 b
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F 782.0 MHz Mean Pwr + 20.00 di
C y G Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% |
Trace 1 | 19,35 cbm 26,52 dbm 7.58 dB 3.19 dB 5.36 dB 6.67 dB 7.26 dB
)il T e
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3D1818B

26dB Bandwidth

Mode

LTE Band 13 : 26dB BW(MHz)

BW = =
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QPSK

16QAM . =

Middle CH - - -

- 4.9

0 | 499

9.85

9.87 - -

LTE

Band 13

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Spectrum 3 Spectrum 7
Ref Level 30.00 dém  Offset 14.00 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 14.00 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 15.55 dBm| ™Il 19.12 dBm|
780.82100 MHZ| 779.94200 MHz
20 20 d8
¥ ndB 26.00 dB ndB 26.00 dB
ad P T Y L =L 4+.895000000 MHz| 104 Fin TSy NP s ABYC A i 4.985000000 MHz
- f Q factor 159.5 - ] Q factor | 156.5
0 dom L 0 dam. 1 !
1 § / !
-10 dBm - + -10 dam 7 v
/ Y / \
20 dBm —— - 20 dem - .
o ATAY) N h N
-3l L ‘c’\ -30 dBm: i
-40 dBm -40 dBm
-50 dém -50 déim
-60 dBm -60 dBm
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 780.821 MHz 15.55 dBm ndB down 4.895 MHz ML 779.942 MHz 14.12 dBm ndB down 4,985 MHz
T1 1 779.582 MHz -10.50 dém ndé 26.00 dB T1 1 779.483 MHz -11.68 dém ndé 26.00 d8
T2 1 784.478 MHz -10.34 dém  factor 159.5 T2 1 764,468 MHz -11.57 dém  factor 156.5
L L J - L L J [

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

v trum v
Ref Level 30.00 dém  Offset 14.00 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 14.00 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 17.26 dBm| ™Il 16.04 dBm|
" M 780.4220 MHzZ| ) e 782.6790 MHz
20 20
X _nde 26.00 dB . | x neg 26.00 dB
- T e N g 0.850000000 MHZ, o M e T e 9.870000000 MHZ|
b 7 Q factor \ 79.2 : 7 Q factor ﬂ\ 79.3
0 dBm: # 0 dam s i
LE] / 1z
10 dBm £ -10 dem: ,'" *
\ / |
20 dBm L 20 dBm — LS
PNy A ey - v (Ve
<303 £ Sass | =0 dpm=tn Y Al BN
-40 dBm -40 dBm
-50 dém -50 déim
-60 dBm -60 dBm
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 780.422 MHz 17.26 dBm ndB down 9.65 MHz ML 1 7B2.679 MHz 16.04 dBm ndB down 9,57 MHz
T1 1 777.108 MHz -8.82 dBm nds 26.00 d8 T1 1 776.965 MHZ -9.70 dBm nds 26.00 da
T2 1 786.955 MHz -8.72 dBm  factor 79.2 T2 1 786,835 MHz -9.70 dBm  factor 75.3
L e J - L L J
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